
INSPECTION CERTIFICATE 

Commodity : SU\iNETj m @ül'I-WDIffi PIPE F I lT I f f i -  Customer SlWIRAOE LTD 

90" UHIMDAD116WW Shipper TA CHEN STAINLESS PlPE CO., LTf 

Specification : AQCG-IWAPE M - 1 9 2  Destination : O(IiIFRIWI 

M 1  816.9-1993 

Grade : bF'XWaL-W. W3l6/3l&-U Customer's O/N : 16604 Certificate No : 1007061- 3 

Date : JfJ-Y.2l.m INVOlCE No: -. - , e  ... . ., samnae 
7 

ltem Cace No. Heat t i m i c a i  tim~osiriwi in % 

No. (Crate No.) No. M n I  P I S I Ni I C r  I M o  I 1 

m FBBLR416G2-4C6 11lOm y 2" 

FBBLR-W316G+40S 1116e6 3" sx4o BTmM3l8L-V ¿NI .O18 .42 l .  .m .OC6 10.00 16.00 206 

FBBII-Kwa4-m alZm 4" SMlO kT'3MEW-W 100 .O20 -40 1.73 .OZI .o09 814 18.B 

Total 1600 

Tensile Test 1 ltem 

0.2%Yield l%Yisld Tensik Elongstion Test 
& tE4T 

N ~ ,  Stmneth Strengih Streneth 
56 HRB Test D I r n I Q i I  m 

PSI PSI PSI 
'Cm 'R3W WMS : NKE 14 0175-Qi 0.K. 

PS1 1 E ) 9 " F  hSMPd82BKTICEE: aWlNIE3 
007 4- 82900 51.0 81.3 aC 1960 R(I 'IESIFI) : 0.K. 

UIRACIERfSiIQIES GwltaIB : 
P(IR m 18-10 a m i?-i3-a~ 

C <= 0.2CS, 04 <= m Nnre 
S <= 0.05~.  RWVI-a >- IW m 
P <= 0.F2, A% AX 5.B W>= 16 

012 83100 88000 51.0 M.6 1980 

We hwe by certify the above statement to be true and con& every detall TA CHEN STAINLESS PlPE CO., LTD. 
~aKager %f lnsp%ctction Section 


